NUOCOR STEEL - BERKELEY CERTIFIED MILL TEST REPORT 10,03/14 13:19:09

P.0. Box 223¢% 100% MELTED AND MANUFACTURED IN THE USA
Mt. Pleasant, S.C. 29464 » All beams produced by Nucor-Berkeley are cast and
Phone: (843) 336-6000 rolled to a fully killed and fine grain practice,
Mercury has not been used in the direct manufacturing of this material,
Sold To: PLESA ANRHUARC Y CIR SA DE CV Ship To: DIX SHIPPING PORT OF TAMPICO CuStomer H.: 3926 - 2
AVE VALLE DE LES ALAMEDES TERMINAL MUELLES FISCARLES Customer PO: 19437
ND 66-0 CPT MUELLES FISCALES, TM B.o,L., H...: 1097154
TULTITLAN, EM 54940 TAMPICO, TH 89000 MOS: B

SPECIFICATIONS: Tested in accordance with ASTM specification A6/R6M-14 and A370. Quality Manual Rev H27.
RASHIQ : M270-30-10 3 . .
ASME : SA-36 07a )
RSTM : R932-11:A36-12/A529-05-350/R572 5013a/R709-5013a
CSA + G40,2150WM/G402130WMT

HeatH Yield/ Yield Tensile C P 3 | Si Cu | Ni | CEl
Grade(s) Tensile (PSI) (PSI) Elong Cr Sn B | v Nb | XXXXXX | CE2
Description TestysEeat JW  Ratio  (MPFa) (MPa) ] XEXXXX i EXRXKX | xxxxxx | 0§ XXx¥xx | CI | Pen
C10¥15.3 2406498 B3 58100 69700 24,48 .07 .80 1 013 035 | 22 .15 .04 | 23
040" 00D.00° A332-11 401 481 .04 01 | .0083 .0004 | 004 .028 | | .2698
C250¥22.8 B4 57700 69000 24.25 .001 | 10041 | 3.84 ! 1309
012.1920m 398 476 72 Pc(s) 44,064 lbs g Invh: 0
C10¥25 2411274 .81 568200 71500 24.18% .07 1.06 1,008 030 123 15 1 .04 21
040 o00.00" A992-11 401 493 .05 01 | .o082 0005 005 032 | .3130
C250%37 77 55800 72600 23.00 001 | 0050 | 3,681 ,1414
012.1320m 385 501 24 Pc{s) 24,000 1lbs Invk: 0
C12%¥20.7 1410922 .64 57500 68300 25.83 .07 82 | .003 033 {25 .10 .04 22
040" 00.00" R992-11 396 471 .04 01 | .0036 0003 ,003 030 | ,2701
C310¥30.8 B3 56600 67900 26,13 o011 i 1 3.03 ,1261
012.1920n 330 468 56 Pc{s) 46,368 lbs Invf: 0
C12425 1410966 .87 60700 69500 26.45 | .07 1.03 1.011 031 .26 16 | D4 .26
040 00.00' R992-11 419 479 |1 ] .01 ] 0070 0003 .004 029 | ,3130
C310¥37 B84 58700 1?0000 25.11 | 001 | ,0051 | 4.09 11393
012.1920m 405 483 24 Pc{s) 24,000 1lbs Invh: i]

Elongation based on 8' (20.32cm) gauge length, ‘No Weld Repair’ was performed. Hg free and no contact with Hg during manufacture,
€I = 26,01Cu+3,BBNi+1,20Cr+1,4950+417,28P-{7.29CuxNi) (9.10Ni%P)_33.39(CuXcu) CEl= CH(Mn/6)+((CrtMotV)/5)+((Ni+Cu)/15)

Pem = CH(S1/30)+(Mn/20)+(Cu/20)+(NLi/60)+({Cr/20)+{Mo/15)+{V/10)+58 CE2 = C+((Mn+S1)/6)+((CctMotV+Ch)/5)+((NitCu)/15)
I hereby certify that the contents of this report are accurate and Bruce A, Work
correct, ALl test results and operations performed by the material Metallurgist/
manufacturer are in compliance with material specifications, and Quality Contrpl

when designated by the Purchaser, meet applicahle specifications. <



NUCOR STEEL - BERRELEY CERTIFIED MILL TEST REPORT 10,03/14 13:19:089

P.0. Box 225% 100% MELTED AND MANUFRCTURED IN THE USA
Mt. Pleasant, S.C, 29464 All beams produced by Nucor-Berkeley are cast and
Phone: {843) 336-6000 relled to a fully killed and fine grain practice.
Mercury has not been used in the direct manufacturing of this material.
Sold Te: PLESA ANAHUAC Y CIR SA DE CV Ship To: DIX SHIPPING PORT OF TAMPICO Customer F.: 3926 - 2
AVE VALLE DE LES RLAMEDES TERMINAL MUELLES FISCALES Customer PO: 19437
NO 66-0 CPT MUELLES FISCRLES, IM B,o.L. H...t 1097154
TUOLTITLAN, EM 54940 TAMPICO, TIM §9000 3 MOS: B

SPECIFICATIONS: TeSted in accordance with ASTM specification AG6/A6M-14 and A370. Quality Manual Rev H27.
AASHIO : M270-50-10
ASME : SA-36 O07a
ASTM : R992-11:A36-12/A529-05-50/A572 5013a/AR709-5013a
CSA 1 G40.2150WM/G402150WMT

Heath Yield/ _Yield Tensile
Grade(s) Tensile (PSI) (BSI}
Description Test/Beat JW Ratio {MPa) {MPa)
c12xsn 1410959 B0 55800 69600 24 ! ! ! ! !
040 00,00' R932-11 3B3 480 | | l ! : |
C310K45 80 56000 70200 24,29 001 | | f 0063 | 3.78 1398 |
012.1920m 386 484 22 Pc{s) 26,400 1lbs Invi: 0
C12¥30 1410956 .82 56000 6B700 25,93 07 1.03 !.ma )} .028 } .29 13 | .04 , 26
040’ 00.00°" R992-11 386 474 .04 01 | .00683 | 0003 } 004 029 | 3162 |
C310¥45 82 56700 69200 24.9¢ 001 | ; ! no4e | 3.89 141
012.1920m 394 477 2 Pc(s) 2,400 lbs Invk: i}
6 Heat(s) for this MIR.
Elongation based on B' (20.32cm) gauge length. ‘No Weld Repair’ was peformed,
€I = 26,01Cu+3.83Ni+1,20Cr+1,.4951+17,280-{7,29Cu%Ni)_(9.10Ni¥P)-33,39(Cukcu) CELl = CH(Mn/6)+((CrMotV)/5)+{(NitCu)/15)
Pem = CH({Si/30)+(Mn/20)+(Cu/20)+(Ni/60)+(Cr/20)+{Mo/15)+(¥/10)+5B CE2 = CH{(MntS1)/6)+{(CrtMotV+Ch)/3)+{(NitCu)/15)
I hereby certify that the contents of this report are accurate and Bruce A. Work
correct. All test results and operations performed by the material Metallurgist

manufacturer are in compliance with material specifications, and 7
when designated by the Purchaser, meet applicable specifications. di;//



